Mk—"BP" BEARING PLATE 1\ Mk~"CA" CABLE ASSEMBLY - SLOPE* 31 MAX, 41 OR FLATTER DES —— c
. . / » t - ¥ — ) . . : N . v .
. - Mk-"5S" OFFSET-STRUT ‘ . ““‘# — o - 6 D ¢ R
| wy/ T | ——— - EDOE OF GRADED SHOULDER | |
— Mk="CR" CABLE ANCHOR | | , . ‘ S . - —— e IR
_ | . : L | - E. ' Lo o ‘ - . i—-&wsm POST, OR|
| - : u - | | 1-0" MIN. WITH ADDI=
“GUARDRAIL EXIT SLOT AWAY 1 . | O S ; - POSTS & OFFSET I ONAL LENGTH POST] -
FROM TRAFFIC | o wooD | | - w® | | » , ‘BLOCKS PER GA.- '
S % . o, BLOCK A o . ' ~STANDARD 40H-A\___5
- — ~ ] T i ‘ s | y—
7 - [ R T T/ 1 |
Mk="AR" DEEP BEAM GUARDRAL ! . 3 ' - o - L y-"sr" DEEP BEAM GUARDRAIL |
- L | GUARDRAIL ANCHORAGE SPECIAL DES|GN ————PER | EACH | - PAY LENGTH FOR GUARDE
Mk~"GE" GUARDRAIL EXTRUDER ~/ | - ’ | S \ . -
TRAFFIC L ¢ & | : ' _ , o A . »
. ‘ st = o Mo o = ‘ Dot 65 ‘ ' 6~ ey =7 ~Bpe : = et . A : f Pt f‘sleu' g
DO NOT ATTACH RAIL TO ~3/8'x 5" LG LAG SCREWS ! ) | gfoc”ﬁ@%%ﬂ%ng% H ld%ﬁ- 1 C;L 7’3/‘; ;}27? oR o L | - o
| » | | ) 3 . | l [ ' rC‘ | N RAIL SPLICE | ] * REFLECTORIZED WASHERS (S TC}. 4960)
- ~ -‘ COPTIONAL . | sx—:sm HERE. 1 |
— L S - | e : - ¥ | - "“;( - : A ]'f‘?‘*" -
P _ Aaaannl L o * | + | * | o T } * e BN
1 o N ‘ , 11 | | | ‘ N T / El‘
sh | - _ . . | L Ce T 1 | | |
T = : ' 1= = . =" I~ bt . 77 TR
il 2\ o} | | | | ///\QW R I 11 G\ ||
e A ! L1 | I | | - |
I | -l -] =] - =] ol | |
. | [ || L | || Il .
o .t bl I P || o | |
S | | | | | | | N
1o | | | 1 | || | |
| I (It || 1 | N |
:. : L . L L. L \ L LJ
e | ’ o : ' > BILL OF MATERIAL
ol '- GENERAL NOTES: - . - | me | arr ~ DESCRIPTION
| » | | | _ 4. SPECIAL DESIGN GUARDRAIL 'ANCHORAGE, PE_| 1 | WoOD FOST
(STRIPING .SHOWN FOR o - - o | ~ W/0 FLARE, SHALL BE PER TRINITY ENDUSTRES, . ‘
APPROACH TRAFFIC - - . . _ ET-2000-LET, OR OTHER MANUFACTURER'S | 1 R —
. | . | | | ' - APPROVED ALTERNATE. (SEE ALTERNATE B). SR_| 1 | DEEP BEAM GUARD RAL (1264)
ON THIS SIDE; | = e
ROTATE ‘90° WHERE | | » | AR | 1| DEEP BEAM GUARD RAIL (126A)
0ACH TR , o 2. CONTRACTOR SHALL OBTAIN A CURRENT COPY OF | A5 | 1 | PPESERE
APPROACH TRAFFIC , | 2 N A
IS ON Tf‘:lE LEET SIDE) ' o . . . THE MANUFACTURER'S INSTALLATION- MANUAL - ' . |
NOSE _STRIPING DETAIL ‘ S | | o | . . ~ AND INSTALL UNITS ACCORD!NGLY E [k _1 5 | woop Block
BLACK ‘GLOSS_ENAMEL. INK SCREEN | : B4 _» ' PG| 5 | W00D POST
PRINTED ON_PRESSURE SENSITIVE | /—M‘f PA" WOOD POST Mk~"PG” WoOD POST . 3. MODI FICATIONS TO DETAILS 'SHOWN . ARE - ACCEPTABLE PA_| 1 | Woob POST
- ENGINEER GRADE REFLECTIVE SHEET- : UPON WRITTEN APPROVAL FROM THE FEDERALHIGHWAY | ST | 2 | STEEL TUBE 66"
ING, TP I, LEVEL A (SECTION 913), - - .- . ADMIN{STRAT[ON\ e
Wk—"PE" WOOD POST - 5/8'0 x 18" L6 HGR. BOLT. . 5/8% x 18" 16 HGR. BOLT . ) C BP | 1 | BEARING PLATE
Q‘Vg-'ggmﬁ e o L W/HEX NUT & WASHER (SEE M"W*—*” | - | | - CR | 1 | CABLE ANCHOR
Mk="BP" BEARING PLATE - [ Wk="Ps" PIPE SLEEVE T | T T ' ~ | - TG T 7| CABIE ASSEMALY
- RING PLATE o _ ) y | | | , ‘ | | 78S | 1 | OFFSET SIRUT (LEFT OR RIGHT,
ot . INSERTED INTO POST #1 | . ' - , | '* B o e GE | 7| CUARDRAL mguam :
Mk~"CA" CABLE ASSEMBLY . ' : . . , - : | | |
W/1"HEX NUT & WASHER y A | | - . _ ‘ L S ———— HARDUARE ———
FACH END , | g < | | | - . 4| 3/4% x 107 HEX HD BOLT:
. < Mk-"SS" OFFSET STRUT 'SLOPE 1014, -~ Mk="K" WOOD BLOCK - , o 4| Y& HEX NOT
| OR FLATTER ~ ‘ | %NOWWE 5 FLAT WAS: - 4 | 3/T WASHER
— N . - , = 5 T WASHER IS USED UNDER THE NUT | —
A\ i\ T O BEHIND THE 7 15/8% x 18 HGR. POST BOLT
. | ‘ AT m? gﬁ/fLMST ONLY 40 WASHER 15 USED . 16 5/89 x 1 1/4° HG.R_SPLICE BOLI
3/40 x 10" LG HEX HD 8 | 5/8% x 7 HEX HD BOLT
BOLT & NUT W/2 WASHERS | | 16 | 5/8 HGR NUT .
o | 0 e L o ﬂ o ;‘ o S | | S 15 | 5/8 HEX NUT T |
T : S . | L Ol | , , - 17 | 5/8 WSHER _ !
| | , ~ oy | " ; 7 | 3/8% x 5 IAG SCREW
* * 4, J/s”m’ HEX HD SELF TPNG SCRE
. ) 2 [1/4% x 1 3/4 HEX HD BOLT
o ‘ | | L 4| 5/ WSHER
. | A | - SPEGCIAL, NOTE: 2 | T HCNT
) | , | | ' ' A. 5011 Tapered Installation may be used 2 '7, WAHER
| . | | | to prevent the extruder from protruding 2 1/4" HEX NUT_
| | ) | , . over curb face or from encroaching w:fhin
\ / | ~ - | the shy line offset distance. See separate |
5 Mk~"ST" STEEL TUBE o | NOTE: - | details, where applicable.
| |  SECTION “C-C" 1S SMILAR @ POST #5 B8 e
|  EXCEPT RAIL IS NOT ATTACHED. | t{i SPEGCIAL LIEa
PARTAL VIEW @ POST #1 . SECTION "A=A’ | | ~' " SECTION "¢=C" @ GUARDRNL ANCHORAGE
( @ FOST £2) ' | | '- A - (IYP © POSTS $#%53,4,56,&7) gal | WITHOUT FLARE




